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KUANGING INDUSTRIAL CO., LTD.
1502-1-1 NO.221 SHIXIN N.RD; XIAOSHAN, HANGZHOU, ZHEJIANG

The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description: 100% POLYESTER, 260G/SM

Type/Style: KP14295/KS36X140725-2

P.O. / Ref No.: SOUPO14-0002/SOUPO14-0003

Supplier: KUANGING INDUSTRIAL CO., LTD.

Manufacturer: KUANGING INDUSTRIAL CO., LTD.

Country of Origin: CHINA

Country of Destination: USA

Test Requested:

To determine the performance of the sample when it is subjected to the conditions of test specified in
NFPA 260:2009 Standard Methods of Tests and Classification System for Cigarette Ignition Resistance
of Components of Upholstered Furniture, Section 6.1 Cover Fabric Test.

Test Results: -- See attached sheet --

Conclusion:

According to the test results and the classification system, the tested sample is assigned: Class I rating.

Test Period:
Sample Receiving Date : NOV.17, 2014
Test Performing Date : NOV.17,2014 TO NOV.21, 2014

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch

I

Allen Zou
Technical Manager
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Test conducted:
NFPA 260:2009 Standard Methods of Tests and Classification System for Cigarette Ignition
Resistance of Components of Upholstered Furniture, Section 6.1 Cover Fabric Test.

Details of tested sample:

Materials / Color | Fabric/ Yellow Green
Area density About 260g/m®
Size of sample 203mmx203mm & 203mmx381mm

Conditioning:
Prior to testing: the sample was conditioned, at least 4 hours in an atmosphere having a temperature of
21°C £ 2.8°C and a relative humidity of less than 65%.

Test results:

Specimen No. smolgeurlirﬁgo(&?r]::sec) (Yég?li}ioo/gE) Vemcal(ri?:)r 9N | comments
32min26s No 13 Class 1
30min49s No 12 Class 1
31min30s No 15 Class 1

Cover Fabric Classification (section 7.2):

Class I : For each specimen, no obvious ignition, and maximum char length 45 mm.
Class II: For each specimen, obvious ignition, or char length exceeding 45 mm.

Statements: The test results only to the ignitability of the sample or combination of materials under the
particular condition of test. They are not intended as a means of assessing the full potential fire hazard
of the materials or products in use.

Photo Appendix:

SGS authenticate the photo on original report only
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